SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.30 dBm
SGL Count 100/100

Offset 4.30 dB Mode Auto Sweep

Spectrum I

Ref Level 22,30 deém
SGL Count 100/100

Offset 4.30 dB Mode Auto Sweep

@1 AvaPwr @1 AvgPwr

Hmit-gireck s | SPURIRWECHYEKABS - PARS

Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS ﬂ
10 dl 10de ( H T
od ! ]l 0dem ; \
-10de -10 dém T
| SPURIOUS_LINE_ABS _ )J \ j \

- [

-30 d

-20 dem
I

L&
~

: : IR \ !
y VAR A/ A LY
S AL 1 b %0 dB Aﬂv A
ﬂl prvee hoan SN TN T N \M /'\
-60 dig S ma -60 dem ¥,
a 7 Sl / "
70d -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissinrlxs | | | [ Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | __pPowerabs | ALimit
915,000 2 523,000 Miiz 300,000 Kz £23,83518 MHz -38.33 dBm -25.33 d8 839.000 MHz 49.000 MHz 100.000 kHz 848.38561 MHz 20.14 dBm -9.86 dB
823.000 MHz 824.000 MHz 100.000 kHz 823.99351 MHz -32.60 dBm -19.60 dB 849.000 MHz 850.000 MHz I 100.000 kHz £849,01243 MHz -20.81 dBém -16.81 dB
824,000 MHz 834,000 MHz 100.000 kHz 824,60440 MHz 19,73 dBm -10.27 dB S50, 66D MHs 40,000 M 366,000 kits 5D A58 i =405 i 505 dh
i
[| [} [ )i ] (T —
Date: 23.AUG 2016 23:20:34 Bl AR A8 558568
Lowest Band Edge / Full RB Highest Band Edge / Full RB
3 an
Spectrum 2 Spectrum I Y
Ref Level 22.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 22,30 dem  Offset 4.30 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 avgrwr
e mm IRHE CHYEKABS m
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
10 dBrr 10d
odp WWMWMN~’\4,—~N’WWM o w‘\wwmgww\wwm\
-10 d8 x -10 d8m -
| SPURIOUS_LINE_ABS_ \ 1
20 dem j 0 dem
) E—— -30 dem ———]
—
| "1 |
-40 dBm -40 d
5 50 d =~
-60 dBm \\
-70d8 -70 dém
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  alimit
615.000 MHz 823,000 MHz 100,000 kHz 822.86813 MHz ~31.50 dBm -18.50 dB 839.000 MHZ 849,000 MRz 100,000 Kiiz 535.62408 MHz 571 0o —26.29.08
823.000 MHz 824,000 MHz 100,000 kHz 823.99151 MHz -29.48 dBm -16.48 dB 849,000 MHz 550,000 MHz | 100,000 kHz 549 01648 MHz e TS =TT
824.000 1dH2 B24.000 MMz 100.000 kHz 830.95804 MHz 3.98 dBm -26.02 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -30.09 dBm -17.09 dB
~ Y
L J )i J ()

Date: 23 AUG.2016 23:26:50

Date: 23 AUG.2016 23:44:25

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

: A59 of Alll
: Sep. 23, 2016
. Rev. 01

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 7/

5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.80 dBm Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 25,80 dém
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Date: 24 AUG.2016 00:10:29

@1 AvaPwr @1 AvgPwr
Limit ¢heck pAES | SPURIRGCHYEKABS_ PABS
s
0 dBffe _$PURIOUS JINE_ABS PABS H Eine ‘Pllklﬂ JS_|INE_ABS PABS
10d 10de [
I o]
-10 dém J 1 r \_]
sa 1 N n |
SPURIOUS_LINE_ABS_ | l \
e i 7[ \ e
i E
- . l e
r———— 4 U W
-60 dBm
-70 dB
70 d8
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.505 GHz | |[§oonone
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraquency |__Powerabs | ALimit 2.565 GHz 2.570 GHz 100.000 kHz 2.56969 GHz 20.52 dBm -9.48 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48821 GHz -48.50 dBm -23.50 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -17.25 dBm -7.25 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49161 GHz -38.80 dém -25.80 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57414 GHz 231.91 dBm 21.91 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -39.43 dBm -26.43 dB 5.575 GHz 5.576 GHz | 1.000 MHz 2.57504 GHz Z42.42 dBm Z59.42 dB
2.496 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 20.57 dBm -9.43 d8 2.576 GHz 2.595 GHz 1.000 MHz 2.57827 GHz -40.15 dBm -15.15 dB
g Y mﬁr_
. - ( )0 ) -

Date: 24 AUG.2016 00:18:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 AUG.2016 00:13:55

3 an
Spectrum 2 Spectrum I "y
Ref Level 25.80 dbm  Offset 5.80 dB Mode Auto Sweep Ref Level 25,60 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PAES | SPURIRHE CHYEKABS_ PABS
20 BBlNE —$PURTOUS [ INE_ABS PABS SPURIOUS_LINE_ABS PABS
10 dBy
odn \
-10 dém [‘ |
| \ |
SPURIOUS_LINE_ABS_
! 30 di i PP
-30 dém o {
-40 d
40d fM""" ﬂ\“
sod ,M‘ <50 di ﬁh‘“ﬁ»—
i -60 dem
-60 dB
70d
70 dB
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz ] (Ishurious
Spurious Emissions _ Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit 2.565 GHz 2.570 GHz 100.000 kHz 2.56738 Ghz 6.80 dbm -23.20 dB
2.475 GHz 2,490 GHz 1.000 MHz 2.48961 GHz -48.36 dBm -23.36 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -26.56 dBm -16.56 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49500 GHz -41.42 dBm -28.42 dB 5.571 GHz 2.575 GHz | 1.000 MH2 2.57106 GHz ~6.53 dbm ~16.55.db
2.495 GHz 2.496 GHz 50.000 kHz 2.49593 GHz -47.81 dBm -34.81 dB 5 575 GHz 2.576 GHz 1.000 MHz 567634 GHz ~35.13 dbm = TRERD
2.496 GHz 2.505 GHz 100.000 kHz 2.50130 GHz 6.83 dBm -23.17 d8 2.576 GHz 2.595 GHz 1.000 MHz 2.57604 GHz -33.67 dBm -8.67 dB
~ Y
L J )i ] iiﬁ“ﬁ" JR—

Date: 24 AUG.2016 00:15:04

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

1 A60 of Alll
: Sep. 23, 2016
. Rev. 01

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Spectrum I

Ref Level 25,80 dém
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Date: 24 AUG.2016 00:11:38

[@1 AvgPwr @1 AvgPwr
_Limit ¢heck pAES | SPURIRGCHYEKABS PABS
Eile _$PURIOUS_|LINE_ABS PARS h Fine ‘Pllkln) JS_JINE_ABS PABS
104 10 dB l
I omn—]
-10 dBm l H -10 d& f \_]
i | A Al (% |
SPURIOUS_LINE_ABS_ |
i 0 dem-f
-30 d8 H J \
U (e ~
o M
ﬁ o] ﬂ l 5 ——
-50 db ;
oY A N '
-60 d
-60 dBm o
-70 dB
70 d8
Start 2.565 GHz 10005 pts Stop 2.595 GHz
S(ur.t 2.475 GHZ 8004 pts Stop 2.505 GHz Spurious
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 15.08 dém -10.92 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48820 GHz -48.91 dém -23.91 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -19.82 dBm -9.82 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49187 GHz -41.52 dém -28.52 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57366 GHz 35.49 dBm 25.49 d
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -42.55 dBm -29.55 dB 2.575 GHz 2.576 GHz | 1.000 MHz 2.57501 GHz ~44.81 dBm 231,81 dB
2.496 GHz 2.505 GHz 100.000 kHz 2,50032 GHz 19.72 dém -10.28 d8 5.576 GHz 5.605 GHz 1,000 MHz 5.57849 GHz 243.95 dBm 18.95 dB
g Y ﬁﬁﬂﬁr_
. - ( g ) w

Date: 24 AUG.2016 00:17:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 AUG.2016 00:12:46

Spectrum 2 Spectrum "y
Ref Level 25.80 dbm  Offset 5.80 dB Mode Auto Sweep Ref Level 25,60 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PAES | SPURIRHE CHYEKABS_ PABS
20 BBlNE —$PURTOUS [ INE_ABS PABS FPURIOUS_LINE_ABS PABS
10 d8
ode ﬂ
-10 dBm f’ l
| \ |
SPURIOUS_LINE_ABS_
] -
-30 dém m‘/ ‘ B ™
-40 di
<o d Pl M
M /’r s0d M"“'m
50 dam S S—
- 60 dBm
-60 dB
J0d
-70 d8
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz ] (Ishurious
ppurious Emissions _— Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit 2.565 GHz 2.570 GHz 100.000 khz 2.56793 Ghz 5.18 dBm -23.82 db
2.475 GHz 2,490 GHz 1.000 MHz 2.49023 GHz -48.40 dBm -23.40 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -27.84 dBm -17.84 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -40.93 dém -27.93 d& 5.571 GHz 2.575 Ghz | 1.000 MH2 2.67116 GHz ~56.64 dbm -16.84 0B
2.495 GHz 2.496 GHz 50.000 kHz 2.49596 GHz -50.98 dBm -37.98 dB 5 575 GHz 5.576 GHz 1.000 MHz 567605 GHz ~35.66 dbm =D
2,496 GHz 2.505 GHz 100.000 kHz 2,50291 GHz 5.68 dBm -24.32 dB 5676 GH2 2.505 CHz 1,000 Mz 557609 CHs S 5k i S PT
-~ J
L J )i ] iiﬁ“ﬁ" JR—

Date: 24 AUG.2016 00:16:12

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

: A6l of Alll
: Sep. 23, 2016
. Rev. 01

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Spectrum I

Ref Level 25,80 dém Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit ¢heck pAES | SPURIRGCHYEKABS_ PABS
9Be Frurions_[INE_ABS PABS Eine _$PURIOUS_LINE Aﬁ. PABS
104d 10de ’
i | i |
-10 d8m } e
N n f ]
20 dn I
SPURIOUS_LINE_ABS_ { ] f
-30 d8 $ H ] \
] Lk l A
e IV W \
A
= A0 A J 1 {\J k'/\ i b , “1 ’ b At i e
-50 d8 Tl N Lo o’ v UW " Tangd!
-60 dBm
70 d8
70 d8
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 GHz | |[goRnone
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraquency |__Powerabs | ALimit 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 20.94 dém -9.06 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48280 GHz -45.88 dBm -20.88 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -26.28 dBm -16.28 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49166 GHz -30.11 dém -17.11 d8 2.571 GHz 2.575 GHz | 1.000 MHz 2.57102 GHz 235.33 dbm 225.33 db
2.495 GHz 2.496 GHz 100.000 kHz 2,49600 GHz -53.55 dBm -40.59 dB 5575 GHz 2.580 GHz 1,000 MHz 2.57800 GHz 30.03 dBm ~17.03 dB
2.496 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 20.41 dBm -9.59 d 2.580 GHz 2.595 GHz 1.000 MHz 2.58705 GHz -40.45 dBm -15.45 dB
g J LT —
. - ( )0 ) -
Date: 24, AUG 2016 00:27:09 Date: 24 AUG.2016 00.35:07
Lowest Band Edge / Full RB Highest Band Edge / Full RB
2 o
Spectrum ||| Spectrum I A
Ref Level 25.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 25.80 dem  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PABS ,;0 é‘g‘mﬁ(miﬂﬁk BS_ PABS
20 BBlNE —$PURTOUS [ INE_ABS PABS Cine _$PURIOUS_| INE_ABS PABS
10 d8 1048
ode A “\
-10 dem Jl % po.d ‘ ;“
o0 d 0 dBm I
SPURIOUS_LINE_ABS_ P—
5 30d
-30 dém v LY e —
g oo™ sl -40 di
pranrt s0d
50 dam
60 dBm
-60 dB
70 d
70 d8
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 6Hz ] (Ishurious
Spurious Emissions _ Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit 2.560 GHz 2.570 Ghz 100.000 kHz 2.56323 GHz 3.68 dém -26.12 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49027 GHz -43.24 dBm -18.24 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -28.70 dBm -18.70 d8
2,480 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -34.34 dém -21.34 de 2.571 GHz 2.575 GHz | 1.000 MHz 2.57102 GHz ~28.33 dBm “18.33 db
2.495 GHz 2.496 GHz 100.000 kHz 2,49596 GHz -41.03 dBm -28.03 dB 5,575 GH= 2580 GHz 1,000 MHz 5.57618 GHz 30.42 dBm “17.42 dB
2.496 GHz 2.510 GHz 100.000 kHz 2.50720 GHz 4.00 dBm -26.00 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58075 GHz -37.54 dBm -12.54 dB
-~ v

Date: 24 AUG.2016 00:30:34

Date: 24 AUG.2016 00:31:42

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5

1 A62 of Alll
: Sep. 23, 2016
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24 AUG.2016 00:28:17

o
Spectrum @ || Spectrum I Y
Ref Level 25.60 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 25,80 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIRWECHYEKABS_ PABS
AP“\&‘ BPURIOUS_LINE_ABS PABS ﬂ Cine _$PURIOUS_LINE An. PABS
104d 10de H
" I o i
-10 d&ém j’ ll [ \
o0 dn 1
SPURIOUS_LINE_ABS_ ; \
. ! e n4 M i D™ e N
T B —— e T v LMMW . . IR
56 dB
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 6Hz ] (Ispurious
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangeup | RBW | _ Frequency | PowerAbs |  Atimit 2.560 GHz 2.570 Ghz 100.000 kHz 2.56936 GHz 19.46 dbm -10.54dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48291 GHz -46.71 dém -21.71 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -25.09 dBm -15.09 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49165 GHz -33.64 dBm -20.64 dB 5.571 GHz 2.575 GHz | 1.000 MH2 2.67105 GHz ~36.50 dbm 5630 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -54.66 dBm -41.66 dB 2.575 GHz 2,580 GHz 1.000 MHz 2.57814 GHz -33.54 dBm -20.54 dB
2.496 GHz 2.510 GHz 100.000 kHz 2.50057 GHz 19.29 dBm -10.71 dB 5560 GHz 5505 Criz 000 Mis 5 eET00 s 6 B0 dim TR
g Y
[| [ I ] mﬁr_‘

L

Date: 24 AUG.2016 00:33:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L J

Date: 24 AUG.2016 00:29:25

Spectrum 2 Spectrum "y
Ref Level 25.80 dbm  Offset 5.80 dB Mode Auto Sweep Ref Level 25,60 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PABS B é‘g‘mﬁ(miﬂﬁk BS_ PABS
20 BBlNE —$PURTOUS [ INE_ABS PABS Cine _$PURIOUS_| INE_ABS PABS
10 dBi 10 de
0 de PRI e s | ndy. e l
-10 dBm Jf % o d l
o0 d 0 dBm ‘
SPURIOUS_LINE_ABS_ H \
30d
-30 d8m et
d MM‘/J -40 di s, e
-40 ”.u, V/’
& p— 50 d
-60 dem
-60 dB
70d
70 dB
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 6Hz ] (Ishurious
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit 2.560 GHz 2.570 GHz 100.000 khz 2.56313 Ghz 2.98 dBm -27.02 dB
2.475 GHz 2,490 GHz 1.000 MHz 2.49036 GHz -43.21 dBm -18.21 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -30.24 dBm -20.24 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -34.27 dBm -21.27 d 5.671 GHz 2.575 GHz | 1.000 MHz 2.57107 GHz ~29.72 b ~16.72.0b
2.495 GHz 2.496 GHz 100,000 kHz 2.49598 GHz -42.12 dBm -29.12 dB 2.575 GHz 2.580 GHz 1.000 MHz 267602 GHz TR TS =TT
2406 GHz 2.S10:CHz 100.000 kHz 2.50360 GHz 3.01 dBm -26.99 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58030 GHz -38.40 dBm -13.40 dB
v Y LT —

1

J

Date: 24 AUG.2016 00:32:51

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

Page Num

Report Issued Date
Report Version

: A63 of Alll
: Sep. 23, 2016
. Rev. 01

ber

ReportTemplateNo.:BU5-FGLTEVersion1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

@1 AvaPwr

_Limit gheck PABS
20 Cile _$PURIOUS_|INE_ABS PABS ﬁ
10 dl

e | Al

i

SPURIOUS_LINE_ABS_ ]

Spectrum I

Ref Level 25,80 dém
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

@1 AvgPwr

| SPURIRGCHYEKABS_ PABS
Eine _$PURIOUS_LINE_ABS PApS

10 d8 ]

od

Date: 24 AUG.2016 00:43:47

I\
| R A »
) / [L{lf 4 A \
40 dB y ‘-\
AL A Al || A
i o =
S A I ——
vl {wry
M Pl g M 60 di
-60 dBm
70 d&
70 d8
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz ] (Ispurious
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit 2.555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 20.44 dBm -9.56 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.48758 GHz -28.73 dém -3.73 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -23.73 dBm -13.73 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49441 GHz -41.80 dBm -28.80 d& 2,571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -35.67 dBm -25.67 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49562 GHz -52.94 dBm -39.94 dB 2.575 GHz 2.585 GHz | 1.000 MHz 2.58250 GHz -30.13 dBm -17.13 dB
2.496 GHz 2.515 GHz 100.000 kHz 2.50086 GHz 20.98 dBm -9.02 dé 2.585 GHz 2.595 GHz 1,000 MHz 2.58534 GHz -52.49 dBm -27.49 dB
[ v [ )i J -

Date: 24 AUG.2016 00:51:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.80 dém  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 25,80 dem
SGL Count 100/100

Offset 5.80 d& Mode Auto Sweep

Date: 24 AUG.2016 00:47:12

@1 AvgPwr
Limit heck PABS PABS
20 dB\e $PURTOUS [ INE_ABS FAFS INE_ABS PABS
10 dey
0de . 0 ey “r 1
-10 dém {' 0d l ‘
| |
SPURIOUS_LINE_ABS_ ] j
30d
g e
E i M 40 df
I 50 d \'\-w.....
-60 dBm
70 d
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz | |[65omons
Spurious Emissions | imi
_ Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Atimit__| 2,555 GHz 2.570 GHz 100.000 kHz 2.55796 GHz 2.01 dBm -27.99 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49002 GHz -32.86 dém -7.86 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -30.00 dBm -20.00 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49070 GHz -32.48 dém -19.48 de 2.571 GHz 2.575 GHz 1.000 MHz 2.57449 GHz 27.55 dbm 217.55 db
2.495 GHz 2.496 GHz 150.000 kHz 2.49583 GHz -38.79 dBm -25.79 dB 3.575 GHz 2.585 GHz | 1.000 MHz 2.57709 GHz 227.59 dBm Z14.50 dB
2.496 GHz 2.515 GHz 100.000 kHz 2.51145 GHz 2.16 dBm -27.84.d8 2.585 GHz 2.595 GHz 1.000 MHz 2.58587 GHz -40.90 dBm -15.90 dB
- v
L J )i J LU —

Date: 24 AUG.2016 00:48:21

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

: A64 of Alll
: Sep. 23, 2016
. Rev. 01

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Spectrum I

Ref Level 25,80 dém
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

[@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS L SPURIRIECHYEKABS_ pABS
20 BBNe _FPURTOUS [ INE_ABS PARS n Fine _$PURIOUS_) INE_ABS h PABS
10d 10de H
I a il
-10 dém J} l\ , 11 ‘
‘SPURIOUS_LINE_ABS_ | i k J ! \ [
-30 d8 f' ‘
"\ [ \ \ P
40 de V N /
iR q i | LN\
-50 dey
e - s MJ WA I, /
aad ol
-60 dBm
70 d&
70 dB
09 Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.515 GHz | |[goonone
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangeup | RBW l Fraquency Power Abs_ | Atimit___| 2.555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 15.49 dém -10.51 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48751 GHz -32.05 dém -7.05 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -24.60 dBm -14.60 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49408 GHz -44.40 dém -31.40 de 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz 36.37 dBm 26.37 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49565 GHz -53.56 dBm -40.56 dB 5.575 GHz 5.585 GHz | 1.000 MHz 2.58248 GHz 233.00 dBm 220.00 dB
2,496 GHz 2.515 GHz 100.000 kHz 2,50086 GHz 19.02 dBm -10.98 dB 2.685 GHz 5.595 GHz 1,000 MHz 2.58505 GHz 262.59 dBm 257.50 dB
g mir_
. - ( I ) w
Date: 24.AUG.2016 00:44:56 Date: 24 AUG.2016 00.50:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Spectrum I

Ref Level 25,80 dem
SGL Count 100/100

Offset 5.80 d& Mode Auto Sweep

Date: 24 AUG.2016 00:46:04

@1 AvgPwr
Limit heck PABS PABE
20 dB\e $PURTOUS [ INE_ABS FAFS INE_ABS PABS
10 dey
0de v }
-10 d8m Ir ‘ ‘
B l |
SPURIOUS_LINE_ABS_ | ) ]
J i =
L -40 d
,/- 50 d
-60 dBm
-70 df
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz | |5 Grious
Spurious Emissions | imi
_ Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Atimit__| 2,555 GHz 2.570 GHz 100.000 kHz 2.55952 GHz 1.39 dBm -28.61 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48952 GHz -34.88 dém -9.88 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -31.58 dBm -21.58 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49227 GHz -34.91 dém -21.91 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57445 GHz 28.96 dbm 18.96 db
2.495 GHz 2.496 GHz 150.000 kHz 2.49581 GHz -40.22 dBm -27.22 dB 3.575 GHz 2.585 GHz | 1.000 MHz 2.57500 GHz Z28.78 dBm Z15.78 dB
2.496 GHz 2.515 GHz 100.000 kHz 2.51038 GHz 1.54 dBm -26.46 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58505 GHz -41.77 dBm -16.77 dB
- v
L J )i J G o8

Date: 24 AUG.2016 00:49:

29

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0

512-5790-0958

FCC ID : YCNK53A48

Page Number
Report Issued Date
Report Version

: A65 of Alll
: Sep. 23, 2016
. Rev. 01

ReportTemplateNo.:BU5-FGLTEVersion1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum @ || Spectrum I Y
Ref Level 25.60 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 25,80 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS | SPURIRGCHYEKABS_ PABS
20 BBNe _FPURTOUS [ INE_ABS PARS ﬂ Fine _$PURIOUS_) INE_ABS PABS
104d 10de
| s
-10 dBm /“M f \ T |
SPURIOUS_ | r “ ‘“ [
1 i . e \
o }L\ v\ ) f \ WP ——t m— S
e oy T | T—
H«r"‘w WA Mwﬁ/
70 dB
Start 2.55 GHz 10005 pts Stop 2.595 GHz

Start 2.475 GHz 8004 pts Stop 2.52 6Hz ] (Ispurious
Epurious Emissions . Rangelow | Rangeup | RBW | Frequency PowerAbs | Alimit
__Rangelow | Rangeup | RBW l Fraquency Power Abs _| Atimit | 2.550 GHz 2.570 GHz 100.000 kHz 2.56893 GHz 20.70 dém -9.30 dB

2.475 GHz 2.490 GHz 1.000 MHz 2.48342 GHz -31.75 dém -6.75 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -23.81 dBm -13.81 dB

2.480 GHz 2.495 GHz 1.000 MHz 2.49211 GHz -41.52 dBm -28.52 dB 5.571 GHz 5.675 GHz 1.000 MHz 2.67101 GHz ~36.21 dam 56018

2.495 GHz 2.496 GHz 200.000 kHz 2.49580 GHz -51.69 dBm -38.69 dB 5575 GHz = Eo0 Gra | 1 G0t TR P R T

2.496 GHz 2.520 GHz 100.000 kHz 2.50108 GHz 20.77 dBm -9.23 d& 2,590 GHz 2.595 GHz 1,000 MHz 2.59002 GHz -53.06 dBm -28.06 dB

™
[| [} [ )il ] (T —

Date: 24 AUG.2016 01:00:26

Date: 24 AUG.2016 01:08:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 AUG.2016 01:03:52

Date: 24 AUG.2016 01:05:00

Spectrum 2 Spectrum Y
Ref Level 25.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 25,60 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr
LII“I( G¢heck PABS PABS
20 BBlNE —$PURTOUS [ INE_ABS PABS INE_ABS PABS
10 dBy
odb —— - “"’V"dl/} o
-10 dam { ] -ipd ] T |
] |
SPURIOUS_LINE_ABS_ | I 1
o d a ——,
] ¥
N v
)’ s0d P
e B
-60 dem
-70 d
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 6Hz ] (Ispurious
Spurious Emissions | Tt
_ Rangelow | Range Up RBW | Frequency Power Abs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit | 2.550 GHz 2.570 GHz 100.000 khz 2.55167 Ghz 1.08 dbm -25.92 db
2.475 GHz 2,490 GHz 1.000 MHz 2.49009 GHz -30.05 dBm -5.05 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -28.67 dBm -18.67 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49198 GHz -29.62 dBm -16.62 dB 5.571 GHz 2.675 GHz 1.000 MH2 2.57430 GHz ~6.95 dbm ~16.95db
2.495 GHz 2.496 GHz 200.000 kHz 2.49526 GHz -36.39 dBm -23.39 dB 5575 GHz 2.590 GHz | 1.000 MHz 567015 GHz ~26.64 dbm S RTED
2406 GHz 2.520:0Hz 100.000 kHz 2.50859 GHz 0.91 dBm -29.09 d8 2.590 GHz 2.595 GHz 1.000 MHz 2.59007 GHz -46.07 dBm -21.07 dB
~ Y
L J )i ] QI e

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

Page Number
Report Issued
Report Version

Date

ReportTemplateNo.:BU5-FGLTEVersion1.5

: A66 of Alll
: Sep. 23, 2016
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Spectrum

Ref Level 25.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Spectrum I

Ref Level 25,80 dém Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Date: 24 AUG.2016 01:01:35

@1 AvaPwr @1 AvgPwr
Limit §heck PABS L SPURIRIECHYEKABS_ PABS
A?“\e BPURIOUS_LINE_ABS PABS Cine _$PURIOUS_|LINE_ABS PABS
104 n 10 dB
I i
-10 dém ” , \ L |
= B a | |
SPURIOUS_LINE_ABS | } \
I % "
FLY Jl | l M}‘u ™™ 1\
/ ” I, ! \ ) ' e~ /
o - ! | 1y W e N
SN - MMW
70 d&
Start 2.55 GHz 10005 pts Stop 2.595 GHz

S(ur.t 2.475 GHZ 8004 pts Stop 2.52 GHz Spurious
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraquency Power Abs_ | ALimit 2.550 GHz 2.570 GHz 100.000 kHz 2.56888 GHz 19.16 dém -10.84 dB

2.475 GHz 2.490 GHz 1.000 MHz 2.48317 GHz -36.15 dém -11.15 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57004 GHz -25.83 dBm -15.93 dB

2,490 GHz 2.495 GHz 1.000 MHz 2.49217 GHz -44.41 dém -31.41 de 2.571 GHz 2.575 GHz | 1.000 MHz 2.57102 GHz 36.49 dBm 226.49 dB

2.495 GHz 2.496 GHz 200.000 kHz 2,49583 GHz -52.51 dBm -39.51 dB 2.575 GHz 2.590 GHz 1.000 MHz 2.58689 GHz 235.39 dBm Z22.39 dB

2.496 GHz 2.520 GHz 100.000 kHz 2,50107 GHz 19.15 dém -10.85 dB .50 GHz 5.605 GHz 1,000 MHz 5.50250 GHz 52.82 dBm Z57.82 dB

g v mﬁr_

L

Date: 24 AUG.2016 01:07:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 AUG.2016 01:02:43

Spectrum 2 Spectrum "y
Ref Level 25.80 dbm  Offset 5.80 dB Mode Auto Sweep Ref Level 25,60 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit §heck PABS B é‘g‘mﬁ(miﬂﬁk BS_ PABS
20 BBlNE —$PURTOUS [ INE_ABS PABS Cine _$PURIOUS_) INE_ABS PABS
10 dBi 10 de
ode e CPe e
-10 dBm { l T |
— |
SPURIOUS_LINE_ABS_ | ) \
-30 d8m Ly KF N\\
L- ../‘r -40d g
—
// s0d \*\\
L ——
60 dBm
J0d
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 6Hz ] (Ispurious
Spurious Emissions | Tt
_ Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit | 2.550 GHz 2.570 GHz 100.000 khz 2.55628 Ghz -0.08 dBm ~30.08 db
2.475 GHz 2,490 GHz 1.000 MHz 2.48941 GHz -31.75 dém -6.75 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -30.30 dBm -20.30 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49300 GHz -31.40 dBm -18.40 dB 5.571 GHz .575 GHz 1.000 MH2 2.57960 GHz ~56.30 dBm ~16.30 06
2.495 GHz 2.496 GHz 200.000 kHz 2.49522 GHz -37.95 dBm -24.95 dB 5575 GHz 2.590 GHz | 1.000 MHz 257566 GHz ~27.08 dbm P
2406 GHz 2.520:0Hz 100.000 kHz 2.51040 GHz 0.30 dBm -29.70 dB 2.590 GHz 2.595 GHz 1.000 MHz 2.59003 GHz -45.82 dBm -20.82 dB
-~ v
« ) ) ] LT

Date: 24 AUG.2016 01:06:09

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5

: A67 of Alll
: Sep. 23, 2016
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 38 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27, AUG.2016 10:50:36

Date: 27.AUG.2016 11:35:41

- ao
Spectrum # "g’ Spectrum # I =
Ref Level 29.48 dBm  Offset 9.48 dB Mode Auto Sweep Ref Level 20.48 dém  Offset 9.48 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck pPAES | SPURIAHECHYEKABS PABS
20 dbife—fBURIOUS JINE_ARS PARS N 20 dbife—RBLRIBUS | INE_ARS PASS
10d H 10 dr H
0 dei \ 0 d ‘
10d8 : 0 deém J
» | il .l L |
SPURIOUS_LINE_ABS ﬁ L\ “ ” j
30d r.\ 1 -30 dB Jan
-40 di -4 dem
So-e8 50 P
.60 dB -60 dB
Start 2.545 GHz 10005 pts Stop 2.575 GHz |l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequenc | powerabs | ALimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56160 GHz -32.64 dBm ~7.64 dB 2.615 GHZ 2.620 GHz 100,000 KHz 2.61065 GHz 2264 dBm .36 0B
2.564 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -33.69 dém -20.69 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -13.52 dBm -3.52 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -21.93 dém -11.93 de 2.621 GHz 2.625 GHz | 1.000 MHz 3.62103 GHz 217.37 dBm 737 db
2.569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -15.38 dBm -5.38 dB 5.625 GHz 2626 GHz 1,000 MHz 2.62503 GHz 31,09 dém 16.00 dB
2.570 GHz 2.575 GHz 100.000 kHz 2,57034 GHz 21.57 dBm -8.43 dB 5.606 GHz 5.645 GHz 1.000 MH2 262799 GHz 23451 dBm 551dB
g v
[| [} [ i ] (T —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.AUG.2016 11:04:47

Date: 27.AUG.2016 11:38:35

3 ao
Spectrum # - Spectrum J# I o
Ref Level 29.48 dbm  Offset 5.48 dB Mode Auto Sweep RefLevel 20.46 dem  Offset 9.43 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PABS IRHECHYEKABS PAES
20 dbipe_SPURIOUS }INE _ABS PASS 20 dLiL\E SPLIRIOUS L INE ABS PASS
10 dB 10.dB
10 : J 10 dBm l
a0 A / -20 dem
SPURIOUS_LINE_ABS / ﬂ 20 d T
30 d8 // -30 dBm
-40 dam |t 40 d e OO
TSN ey | \
-50 dB
-60.d8 -60 di
Start 2.545 GHz 10005 pts Stop 2.575 GHz J||start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
2545 GHE 21864.GHz 1:000 Mtiz 2.56398 GHz ~34.80 dém -9.80 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61819 GHz 5.89 dBm -21.11 dé
2.564 GHe 2.565 GHz 1.000 MHz 2.56498 GHz -31.31 dém -18.31 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62002 GHz -22.63 dBm -12.63 dB
2.565 GHz 2.560 GHz 1.000 MHz 2.56899 GHz -13.86 dBm -3.86 dB 3.621 GHz 2.625 GHz | 1.000 MH2 2.62106 GHz ~16 54.dbim 5 54.0b
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -19.02 dBm -9.02 dB 5. 625 GHz 2,626 GHz 1.000 MHz 565501 GHz TS T h
2.570 GHz 2.575 GHz 100.000 kHz 2.57312 GHz 8.18 dBm -21.82 dB 2.626 GHz 2.645 GHz 1.000 MHz 2.62600 GHz -28.06 dBm -3.06 dB
~ Y
« ) ) ] L

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5

: A68 of Alll
: Sep. 23, 2016
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 38/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

- ao
Spectrum # ‘g’ Spectrum # I =
Ref Level 29.48 dBm  Offset 9.48 dB Mode Auto Sweep Ref Level 20.48 dém  Offset 9.48 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS | SPURIAMECHYEKABS PABS
20 dbipe—fPLRIOUS } INE_ARS PABS N 20 dbipe—HPURIQLS | INE ARS PABS
10d lﬂ\ 10 der H
od \ 0 di }
-10d8 ; -10 deém
i \ Ml cemd i |
SPURIOUS_LINE_ABS ‘v\ ( “ j |
-30 df Vi h J (304 ”~
40 d i g
i -5 ‘mﬂ/\
60 dB -60 d8
Start 2.545 GHz 10005 pts Stop 2.575 GHz |l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56183 GHz -35.19 dBm -10.19 dB 2.615 GHZ 2.620 GHz 100,000 Kz 2.61068 Gz 20,69 dBm 0.1158
2,564 GHz 2.505 GHz 1,000 Miiz 256499 GHz -34,83 dBm -21.83 d8 2.620 GHz 2.621 GHz 100,000 kHz 2.62001 GHz -15.29 dBm -5.29 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56891 GHz -21.92 dém -11.92 d& 2.621 GHz 2.625 GHz | 1.000 MHz 562104 GHz ~10.27 dam 0.07db
2.569 GHz 2.570 GHz 100.000 kHz 2.56999 GHz -16.28 dBm -6.28 dB 5 625 GHz 2.626 GHz 1,000 MHz S 63504 Cila 5411 dbm = TR
2,570 GHz 2.575 GHz 100.000 kHz 2,57035 GHz 21.32 dém -8.68 dB 5.626 GHz 5,645 GHz 1.000 MH2 5 55645 CHs =550 dbm S E6 e
i
[| [} [ il ] (T —
Date: 27.AUG 2016 10:54:05 Bl 7AUG 2018 {1:9545
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum # - Spectrum J# D
Ref Level 29.48 dBm  Offset 9.48 dB Mode Auto Sweep Ref Level 29,48 dém Offset 9.48 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 avgrwr
Limit ¢heck PABS IRHECHYEKABS PABS
20 dbipe_fPLRIOUS } INE_ARS PARS 20 dbipe—feUrIOlIS JINE ABS PABS
10d8
,J v ! - ""‘Il
— L10 dem
o
and 20 dem
SPURIOUS_LINE_ABS _ d Bl |
-30 dBm \ ]
-40 dBm [ -40d B S el
M"“" M
-50 dB
-60 dB
Start 2.545 GHz 10005 pts Stop 2.575 GHz |l Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56400 GHz ~35.20 dBm -10.20 dB .615 GHZ 2.620 GHz 100,000 kHz 2.61806 GHz =67 dom —22.33 08
2.564 GHe 2.565 GHz 1.000 Mz 2.56493 GHz -31.64 dBm -18.64 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -23.96 dBm -13.96 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -16.00 dém -6.00 d& 3.621 GHz 2.625 GHz 1.000 MH2 262105 GHz ~16.15 dbm 815 dB
2.569 GHz 2.570 GHz 100.000 kHz 2,56999 GHz -20.01 dBm -10.01 dB 5. 625 GHz 2.626 GHz | 1.000 MHz 262501 GHz 24.72 dbm L7538
2510 GHz 878 s 100.000 kHz 2.57344 GHz 7.50 dBm -22.50 dB 2.626 GHz 2.645 GHz 1.000 MHz 2.62603 GHz -28.01 dBm -3.01 dB
-~ v
L J )i J G o8

Date: 27, AUG.2016 10:45:41

Date: 27 AUG.2016 11:40:36

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

: A69 of Alll
: Sep. 23, 2016
. Rev. 01

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum J# I

Spectrum # 2
Ref Level 29.48 dBm  Offset 9.48 dB Mode Auto Sweep Ref Level 20.48 dém  Offset 9.48 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck pPAES | SPURIRMECHYEKABS PABS
20 dbipe—RELIRIOUS } INE_ABRS PARS A 20 dbife—REURIOUS JINE AT PASS
10d l“‘ 10 dr h
0 dei ! ‘ 0 d J \
o === [ ==
J, [ A |
SPURIOUS_LINE_ABS
/N 4 \\ A
-60 dB
Start 2.545 GHz 10005 pts Stop 2.58 GHz J || start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | _PoweraAbs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 2.55302 GHz -33.69 dBm -8.69 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61040 GHz 22.16 dBm ~7.84dB
2i800 GHi2 2.505 GHz 1,000 Miiz 2.56176 GHz -23.22 dBm -10.22 d8 2.620 GHz 2.621 GHz 200.000 kHz 2.62000 GHz -20.91 dBm -10.91 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56900 GHz -26.76 dém -16.76 d& 2.621 GHz 2.625 GHz | 1.000 MHz 3.62101 GHz 25,69 dBm -15.60 dB
2.569 GHz 2.570 GHz 200.000 kHz 2.56999 GHz -22.33 dBm -12.33 dB8 2.625 GHz 2.630 GHz 1.000 MHz 2.62820 GHz -04.42 dBm -11.42 de
2.570 GHz 2.580 GHz 100.000 kHz 2,57058 GHz 21.98 dBm -8.02 dB 5.630 GHz 2.645 GHz 1.000 MH2 565700 GHz =% .96 dbm 395 db
g v
[| [} [ i ] (T —

Date: 27, AUG.2016 12:25:37

Date: 27 AUG.2016 14:14:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L J

Date: 27, AUG.2016 12:33:59

3 ao
Spectrum # - Spectrum J# I o
Ref Level 29.48 dbm  Offset 5.48 dB Mode Auto Sweep RefLevel 20.46 dem  Offset 9.43 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PABS IRHECHYEKABS PABS
20 dbipe_SPURIOUS }INE _ABS PASS 20 dLqu PLURIOUS L INE AR PASS
10 dB
s o ; ™
l \ 10 dBm l -
r o=} ! k 0 dBm 1
LINE_ABS_ | h” u"—— [
/‘ -30 dém
a——— -40 di b e VO
-50 dB
60 dB
Start 2.545 GHz 10005 pts Stop 2.58 GHz | |['start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
2:545 GH2 2550 GH2 Lo 255344 GHE =36.64 dim -11.64 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61703 GHz 6.14 dém -23.86 dB
2,560 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -22.51 dBm -9.51 d8 2.620 GHz 2.621 GHz 200.000 kHz 2.62001 GHz -23.49 dBm -13.49 dB
2.565 GHz 2.560 GHz 1.000 MHz 2.56899 GHz -17.20 dBm -7.20 d& 3.621 GHz 2.625 GHz | 1.000 MHz 2.62105 GHz ~50.21 b ~1091 b
2.569 GHz 2.570 GHz 200.000 kHz 2.56992 GHz -20.70 dBm -10.70 dB 2625 GHz 2.630 GHz 1.000 MHz 265726 GHz TS i dn
2.570 GHz 2.580 GHz 100.000 kHz 2.57337 GHz 5.26 dBm -24.74 d& 2.630 GHz 2.645 GHz 1.000 MHz 2.63003 GHz -27.08 dBm -2.08 dB
~ Y

1

Date: 27.AUG.2016 14:06:36

J

(1L

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5

: A70 of All1l
: Sep. 23, 2016
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 38/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum J# I

Spectrum 2
Ref Level 29.48 dBm  Offset 9.48 dB Mode Auto Sweep Ref Level 20.48 dém  Offset 9.48 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PAES | SPURIRHE CHYEKABS PABS
20 dbipe—fPLRIOUS } INE_ARS PARS 20 dbiRE—HKELRIOUS | INE Aﬁ\ PABS
10d ’H\ 10 dBr H
o Il s i
-10d8 -10 dBm
an ) ’ \ 1 ﬂ 0 d 4 / \
SPURIOUS_LINE_ABS | l{ \ l H n ! [
(AT g
5 ﬂFV
A0 / N—
W 3
60 dB
Start 2.545 GHz 10005 pts Stop 2.58 GHz J||[ start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | _RangeUp | RBW | Frequency |__PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequenc | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 2.55314 GHz -33.84 dBm -8.84 dB 2.610 GHZ 2.620 GHz 100,000 kHz 2.61040 Gz 2068 dbm —0.150B
2i800 GHi2 2.505 GHz 1,000 Miiz 256180 GHz -26.63 dBm -13.63 d8 2.620 GHz 2.621 GHz 200.000 kHz 2.62001 GHz -22.07 dBm -12.07 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -28.14 dBm -18.14 dB 2.621 GHz 2.625 GHz | 1.000 MHz 5.62101 GHz 5,60 dBm -15.00 dB
2.569 GHz 2.570 GHz 200.000 kHz 2.56999 GHz -24.33 dBm -14.33 dB 5695 GHz 2.630 GHz 1,000 MHz S 6394 Cia 756 25 dBmh 15558
2.570 GHz 2.580 GHz 100,000 kHz 2.57059 GHz 20.42 dBm -9.58 dB 5.630 GHz 5,645 GHz 1.000 MH2 5 65715 CHs ~35.96 dbm T
m T
| JU o

Date: 27, AUG.2016 12:16:34

J

L

Date: 27.AUG.2016 14:01:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L

3 ao
Spectrum # - Spectrum J# I o
Ref Level 29.48 dbm  Offset 5.48 dB Mode Auto Sweep RefLevel 20.46 dem  Offset 9.43 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PABS IRHECHYEKABS PABS
20 dbipe_SPURIOUS }INE _ABS PASS 20 dLiL\E PLURIOUS L INE AR PASS
10 dB
o il L
I Uil e il
- { l 10 dBm ﬁ ]
- 0 dBm
LINE_ABS_ | ,.M"""W \ \ [
r“*/" -30 dem [,
WMM “0d e e -
—
60 dB
Start 2.545 GHz 10005 pts Stop 2.58 GHz J||[start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
2545 i 21860 GHz L. i 2.55973 GHz -34.08 dém -9.08 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61513 GHz 5.34 dBm -24.66 dB
2,500 GiHe 2:505 Ghz 1,000 MHz 2.56494 GHz ~25.07 dBm -12.07 d8 2.620 GHz 2.621 GHz 200.000 kHz 2.62003 GHz -24.21 dBm -14.21 dB
2.565 GHz 2.560 GHz 1.000 MHz 2.56892 GHz -19.3¢ dBm -9.39 d 3.621 GHz 2.625 GHz | 1.000 MHz 2.62108 GHz ~15.79°dbm —o.79.0b
2.569 GHz 2.570 GHz 200.000 kHz 2.56994 GHz -22.54 dBm -12.54 dB 2625 GHz 2.630 GHz 1.000 MHz 265505 GHz TR T ETS RITT
2.570 GHz 2.580 GHz 100.000 kHz 2.57431 GHz 4.94 dBm -25.06 d& 2.630 GHz 2.645 GHz 1.000 MHz 2.63040 GHz -28.66 dBm -3.66 dB
~ Y

J

Date: 27.AUG.2016 11:46:34

1 Tnnn

Date: 27.AUG.2016 14:05:03

J

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

: A71 of Alll
: Sep. 23, 2016
. Rev. 01

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 38/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum # ||| Spectrum  J# z
Ref Level 20,48 dém Offset 9,48 dg Mode Auto Sweep Ref Level 29,48 dBm  Offset 9.43 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIRHE CHYEKABS PABS
20 dbife—fPLURIOUS J INE_ARS PABS A 20 dbifE—KBLURIOUS } INE_ARS nl PASS
H 10 dBr [
i - \
i.h i ._../ A | — /|
R >
-60 dB
Start 2.545 GHz 10005 pts Stop 2.585 GHz ] | [l Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | ALimit
2,545 GHz 2,555 GHz 1.000 MHz 2,55438 GHz -41.99 dém -16.99 dB 2.605 GHZ 2.620 GHz 100,000 KAz 2.61016 GHZ 21.04 dBm ~8.06 db
2585 GHz 2.565 GHz 1.000 MHz 2,55755 GHz -21.87 dém -8.87 d8 2.620 GHz 2.621 GHz 300.000 kHz 2.62001 GHz -21.70 dBm -11.70 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -27.32 dém -17.32.d8 2.621 GHz 2.625 GHz | 1.000 MHz 2.62101 GHz 227.07 dBm 17,07 dB
2.569 GHz 2.570 GHz 300.000 kHz 2.57000 GHz -21.85 dém -11.85d8 5.625 GHz 2635 GHz 1.000 MHz 2.63243 GHz Z24.01 dBm ~1101d8
2.570 GHz 2,585 GHz 100.000 kHz 2.57085 GHz 21.86 dBm -8.14 dB 2.635 GHz 5.645 GHz 1,000 MHz 2 64500 GHz ~42.20 dbm ~17.20dB

L

)

J

Date: 27 AUG.2016 14:43:42

QD ea )4

Date: 27. AUG.2016 15:06:23

J

1L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum # - Spectrum J# D
Ref Level 29.48 dBm  Offset 9.48 dB Mode Auto Sweep Ref Level 29,48 dém Offset 9.48 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 avgrwr
Limit ¢heck PABS IRHECHYEKABS PABS
20 dbife—SBLRIOUS }INE ABS PARS 20 dbiRe—HELRIOUS | INE ABS pagS
10 dB 10 dB
0 f ool .."""\
10 di J 1 -10 d8m 1
. [ J I L. \ |
SPURIOUS_LINE_ABS _ | 'ﬂ/ \ em w |
-30 d8 30 d8m MW
/ D
A0 -40 di
50 df -50 dB
60 dB 60 d@
Start 2.545 GHz 10005 pts Stop 2.585 GHz | [|['start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeuUp | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___PoweraAbs | ALimit
2.545 GHz 2.555 GHz 1.000 MHz 2.55496 GHz ~36.74 dBm “11.74 d8 2.605 GHz 2.620 GHz 100,000 kiz 2.61762 Gz 421 dbm 25,75 0B
2.665/GHz 2.565 GHz 1.000 MHz 2.56422 GHz -20.52 dém -7.52 d8 2.620 GHz 2.621 GHz 300.000 kHz 2.62026 GHz -22.90 dBm -12.90 dB
2.565 GHz 2.560 GHz 1.000 MHz 2.56888 GHz -19.12 dBm -9.19 d& 3.621 GHz 2.625 GHz | 1.000 MH2 2.62107 GHz ~10.30 dBm —5.50.0b
2.569 GHz 2.570 GHz 300.000 kHz 2.56999 GHz -22.02 dBm -12.02 dB 5625 GHz 2.635 GHz 1.000 MHz 565507 GHz 756,39 dbm TR
2.570 GHz 2.585 GHz 100.000 kHz 2.57877 GHz 3.72 dBm -26.28 dB 5635 GH2 2.645 CHz 1,000 Mz 5 astE o <55 56 din T
~ Y

L

J

Date: 27.AUG.2016 14:48:58

1

Date: 27.AUG.2016 15:16:59

J

(L

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5

: A72 of Alll
: Sep. 23, 2016
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 38/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum #

Ref Level 29.48 dBm
SGL Count 100/100

Offset 9.48 dB Mode Auto Sweep

@1 AvaPwr

Limit ¢heck PABS
20 dbife—$ELURIOUS INE_ABS PABS

]

Spectrum J# I

Ref Level 29,48 dBm  Offset 9.43 d& Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

| SPURIRMECHYEKABS PABS

20 dbiRe—fBURIOUS JINE ABS PASS

10 dBr

|
I

10de

o
X

|

0 A
SPURIOUS_LINE_ABS_ |

-

[
i
FL

ST

60 dp

LA st~ Y

W N

-60 dB

Date: 27.AUG.2016 14:34:43

Start 2.545 GHz 10005 pts Stop 2.585 GHz | (|| start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
2.545 GHz 2.555 GHz 1.000 MHz 2.55450 GHz -42.89 dBm -17.89 dB 2.605 GHZ 2.620 GHz 100.000 kHz 2.61016 GHz 20.76 dBm ~9.24 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.55748 GHz -24.57 dBm -11.57 d8 2.620 GHz 2.621 GHz 300.000 kHz 2.62000 GHz -23.14 dBm -13.14 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -29.46 dém -19.46 de 2.621 GHz 2.625 GHz 1.000 MHz 2.62102 GHz -28.50 dBm -18.50 dB
2.569 GHz 2.570 GHz 300.000 kHz 2.57000 GHz -23.27 dBm -13.27 d8 5.625 GHz 5635 GHz | 1.000 MHz 2.63247 GHz 25.92 dBm ~12.92 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.57084 GHz 20.40 dBm -9.60 dB 2.635 GHz 2.645 GHz 1.000 MHz 2.63554 GHz -43.62 dBm -18.62 dB
~ v

L JU J

Date: 27.AUG.2016 15:13:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

3 ao
Spectrum # - Spectrum J# I o
Ref Level 29.48 dbm  Offset 5.48 dB Mode Auto Sweep RefLevel 20.46 dem  Offset 9.43 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PABS IRHECHYEKABS PaBs
20 dbipe_SPURIOUS }INE _ABS PASS 20 dLiL\E SPLRIOUS L INE _ABS PASS
10 dB 10 dB
. [ il 1
10 -10 d8m
y | J l l |
2 20 dBm
SPURIOUS_LINE_ABS _ | i A — [
30 d8 0 dBm
i
[—vasiom, |
pe S —
50 df 50 dB:
-60.d8 -60 di
Start 2.545 GHz 10005 pts Stop 2.585 GHz | |['start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
2545 it 2835 GHa L. i £:55422 tHe -36.99 dm -11.99 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61560 GHz 3.50 dBm -26.50 dB
2.665/GHz 2.565 GHz 1.000 MHz 2.56424 GHz -22.73 dBm -9.73 d8 2.620 GHz 2.621 GHz 300.000 kHz 2.62024 GHz -23.15 dBm -13.15 dB
2.565 GHz 2.560 GHz 1.000 MHz 2.56865 GHz -21.47 dBm -11.47 d 2.621 GHz 2.695 GHz 1.000 MHz 2.62125 GHz ~16.66 b —o.65.0b
2.569 GHz 2.570 GHz 300.000 kHz 2.56999 GHz -24.17 dBm -14.17 dB 2625 GHz 2.635 GHz | 1.000 MHz 569514 GHz ~5.50 i =T
SRI0EE IR 100.000 kHz 2.57502 GHz 2.80 dBm -27.20 d8 2.635 GHz 2.645 GHz 1.000 MHz 2.63551 GHz -30.40 dém -5.40 dB
~ Y
« ) X J [y

Date: 27, AUG.2016 14:47:21

Date: 27.AUG.2016 15:15:00

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

: A73 of Alll
: Sep. 23, 2016
. Rev. 01

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 38/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ao
Spectrum # "g’ Spectrum # I =
Ref Level 29.48 dBm  Offset 9.48 dB Mode Auto Sweep Ref Level 20.48 dém  Offset 9.48 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PAES | | SPURIRHE CHYEKABS PABS
20 dbipe—fPLRIOUS } INE_ARS PABS ) 20 dbife—HPLRIOUS J INE_ARS PABS
10d - Iﬂl 10 der
0d8 ‘ ) \ 0 di )
-10d8 : : / / \
| I |
SPURIOUS_LINE_ABS_, ” \k i
/ \
/ N \ l I A \
ey L \ S
v\" 1.’1 A j L A '—/\/ \u—"-\_
g \ A\
-50 dB
Start 2.545 GHz 10005 pts Stop 2.59 GHz J||[ start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequenc | Powerabs | ALimit
2:595 e 2/550 G2 1.000 MHz 2.54957 GHz ~44.01 dBm -19.01 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61891 GHz 21.97 dBm -8.03 de
2.550 GHz 2.565 GHz 1.000 MHz 2.55332 GHz -22.38 dém -9.38 d8 2.620 GHz 2.621 GHz 500.000 kHz 2.62001 GHz -22.92 dBm -12.92 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56900 GHz -28.19 dém -18.19 d& 2.621 GHz 5.625 GHz 1.000 MH2 5.62105 GHz 26,33 dBm -10.33 B
2.569 GHz 2.570 GHz 500.000 kHz 2,57000 GHz -21.71 dBm -11.71d8 5 625 GHz 2.640 GHz | 1,000 MHz S e3573 Gl T35 09 GBmh o e
2,570 GHz 2.590 GHz 100.000 kHz 2,57111 GHz 22.07 dém -7.93 dB 5 640 GHz 5,645 GHz 1.000 MH2 5 64050 CH ~44.50 dbm TR
w v
[| [} [ i ] (T —

Date: 27.AUG.2016 15:29:19

Date: 27 AUG.2016 16:12:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

3 ao
Spectrum # - Spectrum J# I o
Ref Level 29.48 dbm  Offset 5.48 dB Mode Auto Sweep RefLevel 20.46 dem  Offset 9.43 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PABS IRHECHYEKABS PABS
20 dbipe_SPURIOUS }INE _ABS PASS 20 dLiL\E SPLRIOUS L INE _ABS PASS
10 dB 10 dB
0 del { -..\ 0 \
10 di | l -10 d8m |
— nies |
SPURIOUS_LINE_ABS_ J/ﬁ‘ W k 0d \F R |
30 d8 M/, %30 dem e T —
-40d
50 df 50 dB:
.60 dB 60 dB
Start 2.545 GHz 10005 pts Stop 2.59 GHz | (|['start 2.6 GHz, 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
2,545 i 2850 GH2 L. i £:54553 GHe -39.69 dém -14.69 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61471 GHz 2.42 dém -27.58 dB
2.660 GHz 2.565 GHz 1.000 MHz 2.56491 GHz -19.30 dBm -6.30 d8 2.620 GHz 2.621 GHz 500.000 kHz 2.62002 GHz -20.94 dBm -10.94 dB
2.565 GHz 2.560 GHz 1.000 MHz 2.56868 GHz -18.77 dBm -8.77 dB 3.621 GHz 2.625 GHz | 1.000 MH2 2.62110 GHz ~16 .45 dbim ~6.45.0b
2.569 GHz 2.570 GHz 500.000 kHz 2.57000 GHz -20.87 dem -10.87 dB 5625 GHz 2.640 GHz 1.000 MHz 265702 GHz TR TS T
2.570 GHz 2.590 GHz 100.000 kHz 2.57870 GHz 2.42 dBm -27.58 dB 2.640 GHz 2.645 GHz 1.000 MHz 2.64012 GHz -30.67 dBm -5.67 dB
~ Y

L

J

Date: 27, AUG.2016 15:43:07

1

Date: 27.AUG.2016 16:14:56

J

(L

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : YCNK53A48

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5

: A74 of Alll
: Sep. 23, 2016
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG662003B

LTE Band 38/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sy *

ctrum

Spectrum J# I

Ref Level 29.48 dBm  Offset 9.48 dB Mode Auto Sweep Ref Level 20.48 dém  Offset 9.48 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS | | SPURIRMECHYEKABS PABS
20 dbife—$PURIOUS }INE ARS PABS | 20 dbife—fPLRIOUS } INF_ABS PAR n
10d ! ﬂ 10 der ”
i - [
-10 dB \ / \
vl [\ | |
SPURIOUS_LINE_ABS_ \k 1

[

\
1

—

e’

¥

\“"W”\-u.../\d

N

i

]

/
panail

A re
= (WIS gy

60 d8 -60 dB

Start 2.545 GHz 10005 pts Stop 2.59 GHz | ||['start 2.6 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
2.545 GHz 2.550 GHz 1.000 MHz 2.54987 GHz -44.05 dBm -19.05 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61893 GHz 20.75 dBm -9.25 db
2.550 GHz 2.565 GHz 1.000 MHz 2.55323 GHz -25.72 dBm -12.72 d8 2.620 GHz 2.621 GHz 500.000 kHz 2.62000 GHz -23.66 dBm -13.66 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56900 GHz -30.25 dém -20.25 de 2.621 GHz 2.625 GHz 1.000 MHz 2.62103 GHz -30.76 dBm -20.76 dB
2.569 GHz 2.570 GHz 500.000 kHz 2.57000 GHz -23.80 dBm -13.80 dB 2.625 GHz 2.640 GHz | 1.000 MHz 2.63682 GHz -27.40 dBm ~14.40 dB
2.570 GHz 2.590 GHz 100.000 kHz 2,57108 GHz 20.37 dBm -9.63 dB 2.640 GHz 2.645 GHz 1.000 MHz 2.64078 GHz -45.43 dBm -20.43 dB
g v mﬁr_
[ v [ )i J -

Date: 27, AUG.2016 15:38:12

Date: 27. AUG.2016 16:04:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

3 ao
Spectrum # - Spectrum J# I o
Ref Level 29.48 dbm  Offset 5.48 dB Mode Auto Sweep RefLevel 20.46 dem  Offset 9.43 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 avgrwr
Limit ¢heck PABS IRHECHYEKABS PABS
20 dbipe_SPURIOUS }INE _ABS PASS 20 dLiL\E SPLRIOUS L INE _ABS PASS
10 dB 10 dB
0 del od
10 .
e | \ | |
SPURIOUS_LINE_ABS_ — j k \‘r‘ —
30d8 /”M .1- 0 dem e SN
- N
-9 -40 di
50 df 50 dB:
-60.d8 -60 di
Start 2.545 GHz 10005 pts Stop 2.59 GHz | |['start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
2:545 GH2 2950 GH2 Lo 254080 G e =39.64 dbm -14.64 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61113 GHz 1.17 dm -28.83 dB
2.660 GHz 2.565 GHz 1.000 MHz 2.56245 GHz -21.57 dBm -8.57 d8 2.620 GHz 2.621 GHz 500.000 kHz 2.62083 GHz -22.12 dBm -12.12 dB
2.565 GHz 2.560 GHz 1.000 MHz 2.56859 GHz -21.24 dBm -11.24 d8 3.621 GHz 2.625 GHz | 1.000 MH2 2.65111 GHz -6 54 0B 5.4 0b
2.569 GHz 2.570 GHz 500.000 kHz 2.56994 GHz -23.28 dBm -13.28 dB 5625 GHz 2.640 GHz 1.000 MHz 565526 GHz R CRTS TR
2.570 GHz 2.590 GHz 100.000 kHz 2.58152 GHz 1.45 dBm -28.55 dB 2.640 GHz 2.645 GHz 1.000 MHz 2.64003 GHz -32.73 dBm 7.73 dB
~ Y

L

J

Date: 27.AUG.2016 15:41:12

J1 J

Date: 27.AUG.2016 16:17:35

(L

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : YCNK53A48

Page Number

Report Issued Date

Report Version
ReportTemplateNo.:BU5-FGLTEVersion1.5

: A75 of Alll
: Sep. 23, 2016
. Rev. 01






